AW TA TEXTILE T|r~<(1

Australian Wool Testing Authenty Lid - trading as AWTA Textile Testing
A BN. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT :  EXTREME MARQUEES TEST NUMBER & : 7-552659-MQ
100 PICKERING STREET DATE : 1 29/05/2007
ENOGGERA QLD 4051

SAMPLE DESCRIPTION "Green woven/coated marquee fabric®
Nom: polyester yarns
PVC coated ’ _
Approx. mass: 594g/m2 Approx. thickness: 0. 2mm
End Use: Marquees

AS 2001.2.17-1987 Resigtance of Fabrics to Water Penetratlon
(Hydrostatic Pressure Test)

Spec 1 greater than 250 kPa
2 greater than 250
3 greater than 250
Mean greater than 250 kPa

Mearn rate of increase of water pressure
- rate of pressure increase 25kPa/min
Fabric tested with face to water
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AW TA TEXTILE T|r~<(1

Australian Wool Testing Authenty Lid - trading as AWTA Textile Testing
A BN. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT :  EXTREME MARQUEES TEST NUMBER & : 7-552659-MQ
100 PICKERING STREET DATE : 1 29/05/2007
ENOGGERA QLD 4051

SAMPLE DESCRIPTION "Green woven/coated marquee fabric®
Nom: polyester yarns
PVC coated ’ _
Approx. mass: 594g/m2 Approx. thickness: 0. 2mm
End Use: Marquees

AS 2001.2.17-1987 Resigtance of Fabrics to Water Penetratlon
(Hydrostatic Pressure Test)

Spec 1 greater than 250 kPa
2 greater than 250
3 greater than 250
Mean greater than 250 kPa

Mearn rate of increase of water pressure
- rate of pressure increase 25kPa/min
Fabric tested with face to water
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TA TEXTILE TESTING

Australian Wool Testing Authonty Ltd — trading as AWTA Textile Testing
ABN 43 006 014 106
15! Floor, 191 Racecourse Road, Flemington, Victoria 3031
PO. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

. EXTREME MARQUEES TEST NUMBER : 7-552669-MQ
171Y:3 1§E PICKERH%EESTREET DATE : 29/05/2007
ENOGGERA QLD 4051

SAMPLE DESCRIPTION “Green woven/coated marquee fabric®
Nom: polyester yarns
BVC coated
Approx. mass: 53dg/m2
End Use: Marguees

Approx. thickness: 0.2mm

AS 2001.2.17-1387 Resistance of Fabrics to Water Penetration
(Hydrostatic Pressure Test)

Spec 1 greater than 250 kPa
2 greater than 250
3 greater than 250

Mean greater than 250 kEa

Mean rate of increase of water pressure
-~ rate of pressure increase 25kPa/min
Fabric tested with face to water
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